



Test Certificate

CUSTOMER ADVERSUS,S.L.

ADDRESS Avda. Vicente Navarro García 39
46380 CHESTE (Valencia)

CERTIFICATE No. 14403.18

The wood preservative «**RED DEMON SRF**» of the company “**ADVERSUS, S.L.**” was tested in the laboratories of CIDEMCO to determine its effectiveness against wood destroying insects *Hylotrupes bajulus* (Linnaeus) (according to UNE 56402:1996 (identical to **EN 46:1988**) and the specimens have been subjected to accelerated ageing tests by evaporation according to **EN 73:1988**). (Report no. 14403.18).

The wood preservative «**RED DEMON SRF**» is effective against *Hylotrupes bajulus*, for impregnation treatments by procedures which provide a minimum product retention of $0,51 \pm 0,06 \text{ Kg/m}^3$.

DATE 31th March of 2008

This certificate is only valid when attached to the **test report** of the same number, where the results of each test are quoted.

These results only refer to the sample(s) tested in this laboratory on the above mentioned date and do not of themselves, impute to any long-term characteristic of quality in their production.

